i MILL TEST CERTIFICATE e Nl
Customer DUFERCO STEEL
163, Jungbong-daero, Dong—0u,
L/C No. Head Offlce ncheon,401-712, S. Korea
i T 322014110321 SRlioh to. IH20141103208 - 11
Commodity H-BEAM ) , Class Cert. No.
i ASTM A572 G50/A002] I - B & £ 7
Spacilicatian CSA 350W AN Sy L g o [Oate of lnsus 2014-11-17 -
Chemlcal Composition (%) " Tensile Test \_ Impact Test (v-notch)
Dimensions Heat No — c|si|Mn P‘. SC” Mo A Nb | 8 (| Tensile ; 'd 3 it oo 1] vield | AVG | 1 2 3 (lmpacl%%rzgiﬁserrs&zal
& Length " | weigh S p N Cr | v N |CE™| sirengih |Ve'dPn!] Elongation Ratlo
(Kg)rT x100 | x1000 ["-x100 ®1000 %100 N/mm? T % ] C
STXE—1/2X44 4 il od o 28 2 4 521 7 26.0] 0.80
40.00 FT E 177874 3,192] 18 14 oY 17 T d 49 4 13 3 g3 " 26.0] 0.80)
[EivE-1Te%a4 , F s A T I [T B [ T = BA0 0.785
40.00 FT 170057 | gagd 19 1 52 8 Y ud o ioq 1 e G 240 078
21X6-1/2XE0 ) e e M N I oy i - 21.0] 0.84
40.00 FT E 177812 3,628’ 16 19601 19 1o 14d ! = 210 084
21X6-1/2X50 2o RGNS T N = 23.0] 0.83
40,00 FT e E177854 | 4 o5l 17 19 i;c“’" 26 19 o iy 49 238 0.83
TIX6-1/2X i =1 1 35" 2.5 0.83
40,00 FT F 177855 45410 19 191671 28 '3 "o | 2 2300 0.83
21 X6-172%50 1 31 ; 23.0] 0.83
40.00 FT F177858 114519 9 19 OF 29 33 o EnE 23.0] 0.84
161 12X60 3 : W IR I E e TS 33.0] 0.83
00 T E 177869 | 5 oonl 17 1) 64|, 28 160 gl LGS 4 12 31 _ 92| 083
[ZTX6~1/2K60 ] L o0 082
40.00 FT E177860 | ggogf 17] 10 54 2§ 11 540 e 22.3»0_32
5TX6-112K57 1 56 B 50| - T 235 0.81
40.00 FT = 177807 12,403 1§ 13 56 24 Y- & .+ "B22|" 23.0] 0.8
) G [
SUB TOTAL 76,404 o R R R
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/S+Mo/5+Ni/15+Cu/15) ©7(2) Gauge'lengthi ; 200 fom ! (3) Yield Ratio = YP/TS
C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE i .
3 0 ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER LT |
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